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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
1.1 15.203 Antenna Requirement PASS 15.203
3.1 15.207 AC Power-line Conducted Emissions PASS 15.207
3.2 15.503 UWB Bandwidth PASS = 500MHz

33 15.519()(1) Technical requirements for PASS 15.519(a)(1)
' ' Hand Held UWB systems '

3.4 15.519(e) Peak Power Measurement PASS < 0 dBm/50MHz

UWB Emissions:

15.519(c)
15.519(c) . . GPS Emissions:
35 Radiated Emissions PASS
/15.519(d) 15.519(d)
Digital Emissions:
15.209

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, BLE, BLE ASK, BLE GFSK, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz
802.11a/n/ac/ax, NFC, UWB, 60GHz and GNSS.

Antenna Type
UWB: PIFA Antenna

Antenna information

6489.6 MHz Peak Gain (dBi) | -0.5

7987.2 MHz Peak Gain (dBi) | 1.4

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

EUT Information List

SIN Performed Test ltem
Equivalent Isotropic Radiated Power
51181WRBNW41BA
Radiated Spurious Emission
51181WRBNWA41AL Conducted Emission

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Type of EUT

Operational Condition
EUT Power Type ‘AC mains: AC voltage 120 V
Type of EUT

B | Stand-alone

[J |Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:

[J |Plug-in radio (EUT intended for a variety of host systems)

Host System - Brand Name / Model No.:

J | Other:

1.4 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ 47 CFR FCC Part 15

¢ ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site v01r01

Remark: The TAF code is not including all the FCC KDB listed without accreditation.
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1.5 Testing Location Information

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

COO07-HY 03CH22-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site No.

Test Condition Test Site No. Test Engineer Test Environment Test Date
. . 21.5~23.6 °C
Conduction COQ7-HY Louis Chung 48 2-53.6 % Mar. 29, 2025
. Bill Chang and 18.8~22.5°C Mar. 22, 2025~
Radiated 03CH22-HY York Huang 57.7~63.3 % Mar. 28, 2025

1.6 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
AC Conduction (150kHz ~ 30MHz) 3.70dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1000MHZz) 6.60 dB Confidence levels of 95%
Radiated Emission (1GHz ~ 6GHz) 5.20 dB Confidence levels of 95%
Radiated Emission (6GHz ~ 18GHz) 5.00 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 5.70 dB Confidence levels of 95%
TEL : 886-3-327-0868 Page Number 1 70f81
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration

Mode Channel Modulation Config ID STS Nums Payload Length (bytes)

1 5 BPRF9 0 0 127
2 5 BPRF10 0 0 127
3 5 BPRF9 1 1 127
4 5 BPRF10 1 1 127
5 5 BPRF9 3 1 0

6 5 BPRF10 3 1 0

7 5 HPRF27 0 0 255
8 5 HPRF27 1 1 255
9 5 HPRF27 3 1 0

10 9 BPRF9 0 0 127
11 9 BPRF10 0 0 127
12 9 BPRF9 1 1 127
13 9 BPRF10 1 1 127
14 9 BPRF9 3 1 0

15 9 BPRF10 3 1 0

16 9 HPRF27 0 0 255
17 9 HPRF27 1 1 255
18 9 HPRF27 3 1 0
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SPORTON LAB.

2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item AC power-line conducted emissions

AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode CTX
1 Adapter Mode

Remark: Please refer to 15.207 which states, “Measurements to demonstrate compliance with the
conducted limits are not required for devices employ Battery for operation and which do not operate from the
AC power lines or contain provisions for operation while connected to the AC power lines”.

Condition

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Power Measurement, Radiated Emissions
Test Condition Radiated measurement
Operating Mode CTX
1 Adapter Mode

Mode 15 configuration was tested and found to be the worst case and measured during the test.

Operating Mode > 1GHz CTX

X Plane Y Plane Z Plane

Orthogonal Planes of EUT

Plane of all Test Modes \

Remark: The measured emission level of the EUT was maximized by rotating the EUT on a turntable,
adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test
procedures and find as worst plane, and recorded in this report.
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2.3 Test Setup Diagram

Test Setup Diagram - Radiated Test

120Vac/B0Hz
Adapter

L1

(USB Cable)

EUT

Test Setup Diagram - AC Power-Line Conducted Emissions Test

120VaciB0Hz
Adapter

I -

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item|Equipment Brand Name [Model Name FCCID Data Cable Power Cord
1. |Adapter N/A N/A N/A N/A N/A
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

m Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

\ -
Bonded to Grounplane

3.1.5 Test Result

Please refer to Appendix A.
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit
UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(f,—f.)/ (fy + f.)

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

B For the UWB bandwidth shall be measured using one of the options below:

B Refer as ANSI C63.10, clause 6.9.2 and clause 10.1 for UWB bandwidth testing.

3.2.4 Test Setup

UWB Bandwidth - Test Distance: 3m

RX Antenna

TV A
1-4m
= A
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 112 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025

Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR511002J

3.2.5 Test Result of UWB Bandwidth

S Fe Fu UWB Bandwidth Bandwidth limit el Pol
(MH2) (MHz) (MHz2) (MHz2) [HV]

1 6206 6757 551 =500 Pass H

2 6218 6748 530 =500 Pass H

3 6208 6754 546 =500 Pass H

4 6207 6747 540 =500 Pass H

5 6197 6763 566 =500 Pass H

6 6191 6773 582 =500 Pass H

7 6208 6757 549 =500 Pass H

8 6207 6757 550 =500 Pass H

9 6198 6761 563 =500 Pass H

10 7720 8262 542 =500 Pass H

11 7719 8231 512 =500 Pass H

12 7713 8244 531 =500 Pass H

13 7717 8233 516 2500 Pass H

14 7700 8258 558 =500 Pass H

15 7695 8271 576 =500 Pass H

16 7707 8251 544 =500 Pass H

17 7716 8254 538 =500 Pass H

18 7704 8255 551 =500 Pass H
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Ereq Lewel | Lime Margin Level Factor  Loss Facton Facton Remark
FiHz dBuwvsm dBawsm as EE A m a8 daBs as deg
1 zrie.ee Sa.ze o ToofE 2745 55755 15 55 =s.53 1% % pear
> Z33ilea Zeler - R S3133 38l75 1s.5e =s.a7 1.1 C peak
S 2333188 I5l5a - R 35153 22133 121R% 33152 iz Copeak
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200 Level (dBuVim)
ar.s
T5.0 =
PRI, WP o PSP SO .., 5
P e e,
", =
50.0 ‘_.myu_w--lﬂj‘_ﬁ \M-“’/“"'J\——m-u-——--;—-_-._.m.
a7.5
25.0
12.5
THO0 Froo. EELTS 8100, 8300, 8500
Freaquency (MHz)
sive : eIcH22-HY
condition ¢ 3m 912eD_ezess_2a9729 Horizontal
¢ RBW: 1000 .800kHz VEW: 3008 . 880kHT SWT 3. eeesec
Project : sileez
Deteactor ¢ Peak
rMode :oaa
Channel i cHo
Modulation : BPRF 1@
Config -
STS Mums e
Payload Length : 127
RIS Power ¢ @xec
Sweep polint(pts): 18l
Limie Read ANt Cable Preamp Az APGs TRas
Freq Level Line Margin Level Factor Loss Factor Factor Fema ek
FiHz dBuvSm dBuv S daB dB v EFr EL EL EL] deg
a FF19.@6 63.15 - - m————- 4s.85 =6.38 15.85 36.94 1.2z ~ Peak
E Toa7.@@ T3.73 - - m———— Ss5.76 3S6.87 16.12 37.01 1.1z - - Peak
= s231.@@ &3.852 - - m———— as.aa =6.96G 16.39 S7.17 1.1z - - Peak
100 Level (dBuwVim)
a7r.s
75.0 o
ez ot bt —) g L LT ST R SO o
—u-r"(l .
5“.“-._.._...,\_...1«»"\)"\" e
a7.5
25.0
125
THO0 FToo. 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive : @3CH22 - Hv
Canditian i =m 91260 _6G2635_ 246729 Horlizontal
¢ RBW: 1666 .060kHz WVBW: 3066 .880kHz SWT:3.068sec
Project : si1@e2
Detector i Peak
FMode i1z
Channel : cho
Modulation i BRRE 9
Config :oa
STS Nu i
Payload Length : 127
RIS Power ¢ @xec
Sweep polint(pts): 18l
Limie Read ANt Cable Preamp Az APGs TRas
Freq Level Line Margin Level Factor Loss Factor Factor Fema ek
FiHz dBuvSm dBuvSm daB EEI EFr EL EL EL] deg
a 77Fis.@@ S - - m————- 41.98 36.35 15.85 56.94 1.1z ~ Peak
E 7a31.e@ Te.e2 - - m———— S2.23 36.76 15.95 35.97 EE - Peak
= szaa.@@ S9.75 - - m———— 41.58 =6.96G 16.40 S7.15 1.1z - Peak
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UWB Bandwidth
Mode 13 - H

Lewvel (o Buim)

100
a7.s]
75.0 2
- f L "
P 1 ) N st LV PR .
B i,
1 I At i eestr)
25.0
12.5]
FHROO Froo. Fo0o. 8100, 8300, a8500
Freguency (MHZz)
site i BICHZE -tV
condition : 3m D1200_02835_248729 Horizontal
: REBW: 1000 .000kHz WBW: 3000, 880KkHZ SWT:3.000sec
Project ¢ sileez
Detactor i Peak
Fode i oa=
Chanmnel P CH9
Modulation . BPRF 1@
Confi O 8
STS Mums i
Payload Length A
RAMS  Power : @xeC
Sweep polint(pts): 18l
L dmde Read Ant  Cable Preamp Ause APos TRos
Freaq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuvsSm dBuvSm =] dBuv daB.Sm a8 dB dB
2 7717 .00  51.76 - s 44,41 36.37 15.85 54 1z Peak
ES 7es7 .00 Ti.ve - R —— Ss3.79 3=5.87 16.12 S7.@1 11z - Peak
s 5235.00 S51.69 - S 43.51 36.96 16.38 S7.17 1.1z - - Peak

Mode 14 - H

Lewvel (aBuwim)

100
av.5
5.0 .
L T [ P .
62.5 N A i Rt ek s
AN]SR B VUSSP S PIORN|
a7.5)
25.0
12.5
Thoo Troo, Faoo. a100. a300. asoo
Freguency (MHz)
Site ¢ @ZCH22 - HY
Candition :  =m 91280_G2635_2460729 Horizontal
¢ RBW:1G66.0aekHz WBW: 3666 . 800kHz SWT:3.008sec
Project : S11@e32
Detector : Peak
Fode : 14
Channel ]
Modulatian : BPRF 9
Config 3
STS Nu Y
Payload Length
RMS  Power t @xec
Sweep point{pts): 1@a1
Ldmie Read Ant  Cable Preamp Lase APas TPas
Freq Lewvel Line Margin Level Factor Less Factar Factor
FiHz dBuvsm dBusm EL ELI ELrE EL a8 a8
a FrEE.@68 S8.33 - - mmm—a- 41.12 36.38 15.84 36.93 1.12
2 FEEA .G 69.16 - - mmm—-- S51.25 =5.8@8 15.99 36.97 1.13
= s255.@8 S8.86 - - mmm—-- 4G .69 36.98 16.41 37.19 1.1z
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aon Leve! (@Buvim)
a7.s]
75.0
R N .
r - e e -
62.5] —
D0 |t et T |
s7.5]
25.0
12.5]
7200 7700, 7a00. 8100, 8300, 8500
Freauency (MHZz)
site @scHZZ -y
Condition Sm 91200_02038_240729 Horizontal
REW: 1000 . DBBkHE WBW: 3000 . BBOKHEZ SWT:3.000sec
Project sileez
Detactor Peak
mode as
Channel cro
Modulation BERF 10
config F
STS Mums :oa
Payload Length
RAMS  Power : @xeC
Sweep polint(pts): 18l
ea Cable Preamp A APos TRos
Freaq Lewvel Level Factor Loss Factor Factor Remark
MHz dBuWvSm o Buv daB.Sm dB dB dB
a TE9S. @8  S55.59 35.51 36.29 15.83 s.93 1.3a Peak
ES 7E854.00 55.76 as.86 36.856 15.98 S6.97 1A - Peak
s 5271.00 Ss.16 S7.95 S6.90 16.42 S7.20 11z - - Peak
oo LEVel (@BuVIm)
a7.5]
75.0 -
62.5) A S e vt Bt s A e it e
50.0buaan pms e B LSOOV VU S
s7.5]
25.0
12.5]
THO0 FToo. 7 900. 28100, 8300. 8500
Frequency (MHz)
Site eSCH22 - HY
Condition Sm 591200_62635_ 240729 Horizontal
RBI: 1006 . GeokHz WBW: SG06 . 6E0kHE SWT:S.000sec
Project s11ee2
Detector Peak
Mode 1s
Channe cHS
Modulation HPERE 27
Config o
STS M =
FPayload Length 2ss
RAMS  Power M
Sweep polint(pts): 18l
L dmde Read Ant  Cable Preamp Ause APos TRos
Freaq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuvsm dBuvSm =] dBuv daB.Sm dB dB dB
2 vre7 .00 So. - s 1.47 36.33 15.34 &.93 1z
ES 7910.00 69.81 ------ -----= S1.94 35.860 16.04 36.99 1.1
s 5251.00 S5.66 - S A6 56 36.96 16.40 7.9 1z
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UWB Bandwidth

Mode 17 - H

Lewvel (o Buim)

100
a7.s|
75.0 s
2.5 IO DOSN o ORI Y AP | |
P R BV e U S——
a37.5]
25.0
12.5]
7RO FTO0, 7a00. @100, 8300, 8500
Freauency (MHZz)
Site @3cHz2 -y
Condition Sm 91200_02038_240729 Horizontal
REW: 1000 . S00kHz VEW: 3000 . 808kHZ SWT:3.008sec
Project : s11eez
Detactor : Peak
Mode i a7
Channel cro
Modulation HERE 27
Confi 2
STS Nums :oa
Payload Length : 255
RIS Power : @xec
Sweep polint(pts): 18l
ea Cable Preamp Az APGs TRas
Freq Level Level Factor Loss Factor Factor Fema ek
MHz dBuvSm dBuv dB S m dB dB dB
a T7IE. @@ SS5.7e .42 36.36 15.85 .94 1z Peak
E Toes . ee &9.08 51.21 36.80 16.04 35.99 1.13 - Peak
= s254.@@ S9.03 aG. 86 =6.96G 16.41 37.19 1z - - Peak
oo LEVEe! (aBuwim)
87.5|
75.0
et bbb A PN bt e ey, e
625 Aortlinath
Tt Mm.;.- pe—
FE| N oo P .
a37.5]
25.0
12.5]
THO0 FToo. 7 900. 28100, 8300. 8500
Frequency (MHz)
Site BICH22 - HY
Condition Sm 91260 _G2635_ 248729 Horizantal
REW: 16606 . GoekHz WVBW: SG06 . 300kHz SWT:3.000sec
Project s11ee2
Detector Peak
Mo e 1=
Channe cHD
Modulat ion HPERE 27
Config =
STS Nu 1
Payload Length
RIS Power i @xec
Sweep polint(pts): 18l
Limie Read ANt Cable Preamp Az APGs TRas
Freq Level Line Margin Level Factor Loss Factor Factor Fema ek
as dEu dEsm e de dae
1 FFEA.BB S59.8L ------ oo 2.57 36.32 15.84 s.93 1z
2 7925.0® FA.SA ------ —---oo S3.66 S6.80 16.05 35.99 1.13
3  8255.80 SL.40 ------ ------ a3 .23 =6.96G 1s5.41 7.as 1z
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3.3 Technical requirements for hand held UWB systems

3.3.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease transmission within
10 seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator at
least every 10 seconds or the UWB device must cease transmitting.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedure

Follow the test step as below:
1. Turn on both EUT and companion receiver.
2 Set the EUT to TX mode, and EUT starts polling.
3.  Setthe companion receiver to associate EUT and EUT starts to transmit.
4. Disable the RX function of the companion receiver to disassociate the EUT.
5 Check if EUT stop transmitting once step 4 is made.

3.3.4 Test Setup

— Y

Spectrum Analyzer

EUT
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3.3.5 Test Result

Plot 1

Q Marker

KEYS|GHT Input: RF Input Z: 50 Q #Atten: 0 dB PNO: Fast #Avg Type: Power (RMS: 4 Select Marker
ipling:

Corr CCorr Gate: Off Avg|Hold: 1/1
Freq Ref: Int (S) IF Gain' High Trig Free Run M Marker 3
Sig Track: Off

1 Spectrum

Scale/Div 10 dB Ref Level 86.99 dBpV . Peak
Search

Pk Search

Config
Delta (4)

Properties
Fixed

Marker
off Function

Marker—
Delta Marker
Center 8.000000000 GHz #Video BW 8.0 MHz* Span 0 Hz (Reset Delta)

Sweep 40.0 s (4000 pts)| iMarker Table Counter
5 Marker Table \ o])]
Off

Mode Trace Scale X Y Function Function Width Function Value Marker Settings
\ 1 t 3.166s  33.53 dBpV ( Diagram
I\ 1 t 7.567s  36.71 dBuV

N 1 t 26.57 s 33.13 aBuV All Markers Off

Couple Markers

D M [? s

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: Disable the TX function of EUT. EUT stops transmitting and polling.
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Plot 2

Spectrum Analyzer 1
Swept SA

KEYSIGHT Input RF
R e 0
1 Spectrum

Scale/Div 10 dB

+

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

#Atten: 0 dB

Center 8.000000000 GHz
Res BW 8 MHz

5 Marker Table A

#Video BW 8.0

X
200.0 ms/(A)
64.47 ms

Y
0.1067 dB
44.89 dBpV

Mode Trace Scale
A2 il t
F 1 t

(8)

Mar 25, 202
9:43:30 AM

S|~ ?

PNO: Fast
Gate: Off

IF Gain: High
Sig Track: Off

Ref Level 86.99 dBuV

“IAZ

MHz*

Function

&

Select Marker
Marker 1

Marker A Time
199.982 ms

Marker Mode

Marker

#Avg Type: Power (RMS 234
Avg|Hold: 1/1 M
Trig: Free Run

ANNNNN

AMkr1 200.0 ms
0.11 dB

Normal
Delta (A)
Fixed
off
Delta Marker

(Reset Delta)

Marker Table
On

Off
< arker Settings
Diagram
All Markers Off

Couple Markers
On
Off

Span 0 Hz
Sweep 500 ms (4000 pts)

Function Width Function Value

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

M1 to M2: Set the EUT to TX mode, and EUT starts polling.

M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.

M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver
and stops transmitting, but continues polling.

Plot 3

[Spectrum Anaiyzer 1
(Swept SA
KEYSIGHT et
RU o

3

Markes 1

#ideo B 5.0 MHz-

Mer B.000000000 GHz
BW B MHz

‘Setect \earker

Marker

c
R

Rf Level 86.99 dBV

e oo s e mend

 5.000000000 GHz
W B MH:

Wideo B 8.0 Mz

Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
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3.4 Peak Power Measurement

3.4.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHz

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

Il Peak Power Measurement

I Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

Il Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.

B Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.

B Frequency of max peak power is pre-located:

is found the setting of spectrum analyzer is set as below:
Central frequency: Worst frequency point
+  Span: Zero span
- RBW: 50MHz
. VBW: 80MHz
. Detector: Peak detector
«  Trace: Max hold

The span bandwidth is continuously reduced to find the worst frequency. Once the worst frequency

3.4.4 Test Setup

Peak Power Measurement

RX Antenna

’. “v T ]l_ -
1~4m
= 4
Metal Full Soldered Ground Plane
NN 00
Spectrum Analyzer / Receiver
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3.45 Test Result of Peak Power Measurement

Peak Measurement Result

Test Mode | Freq. (MHz) (dEéEi\?}rc:]) EI(QC:E?%";”Z LFr::Itp(sc(i)g%) Margin (dB) | Result [E;)\l/]
1 6242.0 91.92 -3.31 0 -3.31 Pass H
2 6243.0 91.89 -3.34 0 -3.34 Pass H
3 6243.0 91.32 -3.91 0 -3.91 Pass H
4 6242.0 91.39 -3.84 0 -3.84 Pass H
5 6301.0 85.14 -10.09 0 -10.09 Pass H
6 6428.0 87.00 -8.23 0 -8.23 Pass H
7 6359.0 84.26 -10.97 0 -10.97 Pass H
8 6361.0 84.46 -10.77 0 -10.77 Pass H
9 6365.0 84.35 -10.88 0 -10.88 Pass H
10 7993.0 93.40 -1.83 0 -1.83 Pass H
1 7985.0 93.15 -2.08 0 -2.08 Pass H
12 7989.0 91.56 -3.67 0 -3.67 Pass H
13 7985.0 91.96 -3.27 0 -3.27 Pass H
14 7924.0 86.34 -8.89 0 -8.89 Pass H
15 7868.0 86.05 -9.18 0 -9.18 Pass H
16 7864.0 85.97 -9.26 0 -9.26 Pass H
17 7860.0 84.48 -10.75 0 -10.75 Pass H
18 7919.0 85.25 -9.98 0 -9.98 Pass H

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Measurement worst emissions of receive antenna polarization.
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Pre-located worst frequency Plots

Mode 1-H

Lewvel (aBuwim)

107
PEAK _POWER
a3.6 —— =
80.3 e T
B, et kA b

&6l =

53.5]

40.1

z6.8

PE

000 G200 G400. GO0, GROO. Fooo
Frequency (MHz)
Site BICH22 - HY
Condition PEAK_POWER Sm 91260 _62035_240729 Horizontal
REW: SGOG6 . GeakHz VBW: S0G006 . 330kHz SWT:1.000sec
Project s11ee2
Detector Peak
Mode 2
Channe cHS
Modulat ion BPRE o
Config @
STS Num =
Payload Length: 127
RMS Po oxoE
Limit Read Ant  Cable Preamp A APGs TRPos
Freq Level Line mMargin Level Factor Loss Factor Factor Remark
FRE dBuvem dBawsm as dEuv desm EL ae L] =0 dem
a s5242.00 o9li.92 9 -3.31 76.83 32.28 14.11 35.14 .97 -- -- Peak

Mode 2 - H

Lewvel (aBuwim)

107
PEAK _POWER
93.6 —=
s0.3 e T
e S — -
PR ey

66.9

s53.5

0.1

26.8

EEP

sOo0 6200 GA00. G600, 6800, Tooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mode 2
Channe cHS
Modulat ion BEPRF 1@
Canfig @
STS Mum @
Payload Length: 127
RS Powe exar
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FRE dBLwAm A8 U m ae ECIY dBsm EL EL ae = deg
a 5243 .08 91.89 95.23 -3.34 F6.79 34.29 14.11 =5.13 e.a7 -- -- Paak
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1oy Level (dBuwvim)
PEAK _POWER
93.6 —3—
L a B I S
0.3
_—w-”’r" \—“‘M—xvﬁmw«—\lmwn
RIS
66.9
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e =
Channe cHS
Modulat ion BPRE o
Canfig 2
STS Mum E
Payload Length: 127
RIS Po e
Limi Read Ant  cCable Preamp A ARos TRos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FHE dBuwsm dBuwsm as EC desm EL EL ae =m deg
a sz43.0@ 91.32 9 -3.91 7.2z 34.29 14.11 55.1a8 e.a7 -- -- Paak
1oy Level (dBuwvim)
PEAK _POWER
93.6 T
B80.3 _,,__.-/ e
...... et -
66.9
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e a
Channe cHS
Modulat ion BPRF 1@
Canfig 2
STS Mum E
Payload Length: 127
RS Powe exar
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
Pz dBuvsm dBuvem ae ECI dBsm EL EL ae = deg
a 524z.0@8 91.39 95.23 -3.84 F6.30 34.28 14.11 =5.13 e.a7 -- -- Paak
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1oy Level (dBuwvim)
PEAK _POWER
93.6
0.3 e - s T
I
66.9
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Sm 91260 _62035_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detector Peak
Mo e s
Channe cHS
Modulat ion BPRE o
Config =
STS Mum
Payload Length: @
RIS Po e
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
Pz douvsm dBovem as dEu desm EL EL EE = deg
a 5381.08 S55.14 95.23 -10.89 FO.@4 34,21 14.28 =5.16 e.a9 -- -- Paak
1oy Level (dBuwvim)
PEAK _POWER
93.6
5
B At s Sl e NIV S
B80.3 .»—‘"/’ e, BT e |
PR
66.9
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Sm 91260 _62035_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detector Peak
Mo e s
Channe cHS
Modulat ion BPRE 10
Config =
STS Mum 2
Payload Length: &
RIS Power oxar
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
Pz dBuvsm dBuvsm a8 dEuv desm EL EL EE = deg
a s4z8.008 S87.08 95.23 -8.23 Fl.25 34.71 14.38 35,21 1.ez -- -- Paak
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1oy Level (dBuwvim)
PEAK _POWER
93.6
3
B80.3 S e e i R ST
o
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e z
Channe cHS
Modulat ion HPERE 27
Config a
STS Mum a
Payload Length: 255
RIS Po e
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
P dBuvsm dBuvsm a8 dEuv EEr EL EL EL = deg
a 5359.08 S54.26 95.23 -10.97 68.78 34.52 14.29 35.19 1.e1 -- -- Paak
1oy Level (dBuwvim)
PEAK _POWER
93.6
4
s0.3 = e, I —
es.al =
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e =
Channe cHS
Modulat ion HPRE 27
Config a
STS Mum E
Payload Length: 255
RS Powe exar
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
PNz douvsm dBovem aB dEuv EEr EL EL EL = deg
a 5361.08 S54.46 95.23 -1@.77 68.98 34.52 14.29 =5.19 1.e1 -- -- Paak
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1oy Level (dBuwvim)
PEAK _POWER
93.6
3 o
20.3 i i e e B s e
e g
s53.5
0.1
26.8
EEP
000 G200 G400. GO0, GROO. Fooo
Froguency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e =
Channe cHS
Modulat ion HPRE 27
Config =
STS Mum
Payload Length: @
RIS Po e
Limi Read Ant  cCable Preamp A ARos TRos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
Pz dBuvsm dBavsm as dEuv EEr EL EL EL = deg
a 5365.08 S54.35 95.23 -10.88 ©68.85 34.53 14.38 35.19 1.e1 -- -- Paak
1oy Level (dBuwvim)
PEAK _POWER
93.6 ———— e
803 ,‘.‘/ “"-l“
S S U SRS——
66.9
s53.5
0.1
26.8
EEP
THO0 Froo 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mo e 10
Channe cHD
Modulat ion BPRE o
Config @
STS Mum @
Payload Length: 127
RS Powe exec
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
Pz dBuvsm dBuvem as dEuv EEr EL EL ae = deg
a Fee3.e8 93.48 95.23 -1.83 7F5.41 36.89 16.12 37.01 1.1z -- -- Paak
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o Level (dBEuvim)
PEAK POWER
as.6
a0.3 \M
6.9
ao.1
26.8
13.4]
7860 Troo. 7aoo, a100. 8300, aso0
Freaquency (MEiz)
site : @scHzz-my
Condition : PEAK_FOWER 3m 91200 _©2038_240723 Horizontsl
: REW:S0000.000kHZ VDN:D0006.000KkHZ SWT:l.000sec
Project : s1iee2
Detactor : Peak
roce :oaa
Channel : cha
rModulation : BPRF 1@
config ;@
STS Nums : @
Fayload Length: 127
RMS Power : @xec
Limix Resd ANt cable Presmp A ARos TRos
Freq Level Line mMargin Level Factor Loss Factor Factor Remark
FiHz dBuv/m dBuv/m as dBuv _desm as as as <m deg
e 7985.@6 ©3.15 ©95.23 -2.688 75.19 36.87 16.11 37.01 1.12 -- - Peak
Aoy LEVel @BuVIm)
PEAK _POWER
3.6 =:
eSO S S R I -
a0.3 _ﬂ/ .
T M -‘-“"-‘-»_—wku_‘_-_--u._m |
6.9
3.5
401
z6.0
134
THO0 FToo. 7 900. 28100, 8300. 8500
Frogquency (MHz)
Site ¢ @ICH22 - HY
Condition : PEAK_POWER 3m 91260 _G2035_2407259 Horlzantal
¢ RBW:SGGE6.00GKHz VBN :SOGE6 . @00kH SWT:1.000sec
Project : s11@82
Detectar ¢ Peak
Fode : 12
Channel e
Modulatian : BPRE o
Canfig :oa
STS Nums s
Payload Length: 127
RMS  Power : exec
Limit resd Ant  cable Presmp A apos TRos
Freaq Level Line mMargin Level Factor Loss Factor Factor Rema ik
FHE dBuvsm dBovsm L] dBuv _desm aB as aB = des
2 7989.08 91.56 ©95.23 -3.67 73.58 36.88 16.12 37.01 1.1z -- -- Peak
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Pre-located worst frequency Plots
Mode 13 - H

Lewvel (aBuwim)

107
PEAK _POWER
23.6 o R R . —
e e
nn.ﬁa—.- PPN o \“-“‘-* B e |
66.9
s53.5
0.1
26.8
EEP
THO0 FToo. 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive : @3CH22 - HY
Canditian : PEAK_POWER Sm 91200 6G2035_240729 Horlizontal
: RBW:SGE86.e06kHz VEW: 56066 . Ga0kHz SWT:1.800sec
Project : s11@e2
Detector : Peak
FMode : 1S
Channel i cHo
Modulation : BPRFE 1@
Config :oa
STS Mum s
Payload Length: 127
RIS Power ¢ @xec
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FHE dBuvsm dBavem a8 dEuv desm EL EL ae = deg
a Fe8s.ee 91.98 9 -=.27 F4.@@ 35.87 16.11 37.01 1.1z 100 248 Peak
1oy Level (dBuwvim)
PEAK _POWER
93.6
B
ao0.3 T e B S (et N
66.9
s53.5
0.1
26.8
EEP
THO0 FToo. 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive : @3CH22 - HY
Canditian : PEAK_POWER Sm 91200 6G2035_240729 Horlizontal
: RBW:SGE86.e06kHz VEW: 56066 . Ga0kHz SWT:1.800sec
Project : s11@e2
Detector : Peak
Mo e 1a
Channe cHoD
Modulat ion BPRE o
Config =
STS Mum s
Payload Length: &
RIS Power : exec
Limit Read Ant  cCable Preamp A ARos TRos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FIHE dBuwsm ABuwsm aB EEmY desm ae E ae =m deg
a 7924.08 ©5.34 ©95.23 -8.89 68.46 36.80 16.95 365.99 .13 -- -- Paak
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Pre-located worst frequency Plots
Mode 15 - H

Lewvel (aBuwim)

107
PEAK _POWER

a3.6

ao.a —— - = i e

66.9

53.5]

40.1

z6.8

PE

THO0 FToo. 7 900. 28100, 8300. 8500
Frogquency (MHz)
Site i @SCH22 Y
Condition : PEAK_POWER Sm 91200 6G2035_240729 Horlizontal
i REW: SGOG0.000kKkH: WBW: 30000 . G00kHz SWT:1.G00sec
Project : s11Gez
Detector : Peak
FMode i oas
Channel : cHo
Modulation : BPRFE 1@
Config M
STS Num
Payload Length: @
RIS Power : exec
Limit Read Ant  Cable Preamp A APGs TRPos
Freq Level Line mMargin Level Factor Loss Factor Factor Remark
Pz dBuvsm dBovsm as dEuv desm EE] ae a6 =0 dem
a 7868.080 ©5.95 95.23 -9.18 68.20 36.80 16.99 35.98 1.23 -- -- Peak

Mode 16 - H

Lewvel (aBuwim)

107
PEAK _POWER
93.6
1
a0 B T s S SRS
ettt et g e e e U SO

66.9

s53.5

0.1

26.8

EEP

-G 77oo. 7aoo. a100. a300. asoo
Frogquency (MHz)
Sive : @3CH22 - HY
Canditian : PEAK_POWER Sm 91260 02635 240729 Horizontal
: RBW:SGE86.e06kHz VEW: 56066 . Ga0kHz SWT:1.800sec
Project : s11@e2
Detectar i Peak
Fode ¢ 1e
Channel : CcHS
Modulatian i HPRE 27
Canfig i@
STS Nums i@
Paylosd Length: 255
RS Powe ¢ exec
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FRE dBLwAm AB U m ae EEY dBsm EL EL ae = deg
a FE64 .08 B85.97 95.23 -9.26 68.12 35.850 15.99 36.97 .13 -- -- Paak
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1oy Level (dBuwvim)
PEAK _POWER
93.6
4
0.3 e ———
66.9
s53.5
0.1
26.8
EEP
THO0 Froo 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mode 1z
Channe cHo
Modulat ion HPRE 27
Canfig a
STS Mum E
Payload Length: 255
RIS Po @xec
Limi Read Ant  Cable Preamp A ARos TRos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
FRE dBLwAm A8 U m ae ECIY dBsm EL EL ae = deg
a FEEE .08 S54.48 95.23 -18.75 66.63 36.850 15.99 36.97 .13 -- -- Paak
1oy Level (dBuwvim)
PEAK _POWER
93.6
-~ 1
80.3 I e e
66.9
s53.5
0.1
26.8
EEP
THO0 Froo 7 900. 28100, 8300. 8500
Frogquency (MHz)
Sive @3CH22 - HY
Canditian PEAK_POWER Zm 91260 @2635_240729 Horizontal
REW: SG0606 . @8GkHz WVBW: 866606 . @a8kHz SWT:1.068sec
Project s11@62
Detectar Peak
Mode 1=
Channe cHD
Modulat ion HPRE 27
Canfig =
STS Mum s
Payload Length: &
RIS Power ¢ exec
Limi Read ANt  cable Preamp A APos TPos
Freq Lewvel Line margin Level Factor Loss Factor Factor Rema ik
P dBuvsm dBavsm as EEIo desm ae EL ae =m deg
a Fe19.08 85.25 95.23 -9.98 67.37 36.80 16.85 36.99 1.23 -- - Peak
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

3.5

Radiated Emissions

3.5.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Radiated Emissions above 960MHz Limit

Frequency Range (MHz) EIRP (dBm), RBW = 1MHz
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3

3100-10600 -41.3
Above 10600 -61.3

Note: Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm), RBW 2 1kHz
1164-1240 -85.3
1559-1610 -85.3

Note E (dBuv/m) = EIRP (dBm) + 95.23, example, E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m

TEL : 886-3-327-0868 Page Number 1 370f81
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method for Radiated Emissions above 960MHz

[l Radiated Emissions above 960MHz

I Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

B Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MH2z).

I Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=2=1kHz).

[l For radiated measurement.

B Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

I Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

B Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

Il For the transmitter unwanted emissions shall be measured using following options below:

Il Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[0 Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

B Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

Il Forradiated measurement.

I Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

Bl If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

B Anyunwanted emissions level shall not exceed the fundamental emission level.
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3.5.4 Test Setup

Radiated Emissions below 30MHz

l | R Antenna

- 3m |

Metal Full Soldered Ground Plane

.

Spectrum Analyzer ! Receiver

Radiated Emissions from 30MHz to 960 MHz and Emissions from Digital Circuitry

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

Radiated Emissions from 960 MHz to 1GHz

X Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer | Receiver
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Radiated Emissions from 1GHz to 1.61 GHz

RX Antenna
T i <4
1~4m
LY
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver

Radiated Emissions from 1.61 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

|o

Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 40 of 81
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Radiated Emissions from 10.60 GHz to 18GHz
RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

Radiated Emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.5.5Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible
value has no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.5.6 Average Power Spectral Density

Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin - Pol
mode |  (MHz) (dBuV/m) (dBm/MHz) (dBuV/m) (dB) [HV]

1 6265.0 52.22 -41.3 53.93 -1.71 Pass

2 6262.0 51.88 -41.3 53.93 -2.05 Pass H
3 6256.0 52.37 -41.3 53.93 -1.56 Pass H
4 6262.0 52.77 -41.3 53.93 -1.16 Pass H
5 6265.0 52.64 -41.3 53.93 -1.29 Pass H
6 6256.0 53.63 -41.3 53.93 -0.30 Pass H
7 6263.0 52.03 -41.3 53.93 -1.90 Pass H
8 6261.0 52.31 -41.3 53.93 -1.62 Pass H
9 6441.0 51.74 -41.3 53.93 -2.19 Pass H
10 7945.0 53.49 -41.3 53.93 -0.44 Pass H
11 7940.0 53.63 -41.3 53.93 -0.30 Pass H
12 7946.0 53.03 -41.3 53.93 -0.90 Pass H
13 7863.0 53.41 -41.3 53.93 -0.52 Pass H
14 7946.0 52.98 -41.3 53.93 -0.95 Pass H
15 7863.0 53.75 -41.3 53.93 -0.18 Pass H
16 7926.0 52.36 -41.3 53.93 -1.57 Pass H
17 7946.0 52.27 -41.3 53.93 -1.66 Pass H
18 7939.0 52.65 -41.3 53.93 -1.28 Pass H
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Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 1
100Le\rel (dBuVim)
87.5
5.0
62.5
ul FCC_UWB_ HAND
50.0
37.5
25.0
12.5
6800 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Site : B3ICH22-HY
Condition : FOC_UWE_HAMND 2m 91280 82835248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector 1 Average
Mode : 1
Channel : CHS
Modulation : BPRF 9
Config B - ]
5T5 MNums <
Payload Length : 127
RMS Power r BxaF
Sweep point(pts): 1leel
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 6265.88 52.22 53.93 -1.71 37.11 34.27 14.15 35.15 @.98 -= -- Awverage
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Radiated Emissions (Fundamental)

Polarization H
Operating Function Adapter Mode 3
Test Distance m
Mode 2
100Le\fe| (dBuV/m)
87.5
5.0
62.5]
4 FCC_UWB_HAND
50.0
37.5]
25.0
12.5]
o
6000 6200. 6400, 6600, G200, 7000
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode : 2
Channel : CHS
Modulation : BPRF 18
Config E -]
5T5 MNums <
Payload Length : 127
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 5262.88 51.88 53.93 -2.85 36.77 34.28 14.14 35.15 @.98 -= -- Awverage
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. FR511002J

Radiated Emissions (Fundamental)

Polarization H
Operating Function Adapter Mode 3
Test Distance m
Mode 3
100Le\fe| (dBuV/m)
87.5
5.0
62.5]
1 FCC_UWB_HAND
50.0
37.5]
25.0
12.5]
o
6000 6200. 6400, 6600, G200, 7000
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode E |
Channel : CHS
Modulation : BPRF 9
Config : 1
5T5 MNums 1
Payload Length : 127
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 5256.88 52.37 53.93 -1.56 37.26 34.29 14.13 35.15 @.98 -= -- Awverage
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 4

100Le\rel (dBuVim})

87.5

5.0

62.5

FCC_UWB_HAND

50-0‘_’—‘//\'\-’—\\\'“
37.5

25.0
12.5]
o
6000 6200. 6400, 6600, G200, 7000
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode x4
Channel : CHS
Modulation : BPRF 18
Config : 1
5T5 MNums 1
Payload Length : 127
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 6262.88 52.77 53.93 -1.16 37.66 34.28 14.14 35.15 .98 -= -- Awverage
TEL : 886-3-327-0868 Page Number 1 46 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 5
100Le\rel (dBuVim})
87.5
5.0
62.5
1 FCC_UWB_HAND
50.0
37.5
25.0
12.5
6800 6200. 6400. G6600. 6800. 000
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode : 5
Channel : CHS
Modulation : BPRF 9
Config : 3
5T5 MNums 1
Payload Length E -]
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 5265.88 52.64 53.93 -1.29 37.53 34.27 14.15 35.15 @.98 -= -- Awverage
TEL : 886-3-327-0868 Page Number 1 47 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samranas. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 6
1[mLe'ﬂ.reI (dBuV/im}
87.5
75.0
62.5
1 FCC_UWB_HAND
SU.UJM
37.5
25.0
12.5
0
6000 6200. 6400. 6600. 6800. T000
Frequency (MHz)
Site v B3CH22-HY
Condition : FOC_UWB_HAND 3m 9128D _82638_248729 Horizontal
: RBW:1066.888kHz VBW:3908.808kHz SWT:1.088sec
Project : 511ea2
Detector : Average
Mode t B
Channel : CHS
Modulation : BPRF 1@
Config P 3
5TS Mums |
Payload Length : @
RM5 Power © BxBF
Sweep point(pts): 1@el
Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv dB/m dB dB dB cm deg
1 6256.88 53.63 53.93 -@.38 38.52 34.29 14,13 35.15 B.98 -- -- Average
TEL : 886-3-327-0868 Page Number 1 48 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 7
100Le\rel (dBuVim})
87.5
5.0
62.5
1 FCC_UWB_HAND
50.0
37.5
25.0
12.5
6800 6200. 6400. G6600. 6800. 000
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode : 7
Channel : CHS
Modulation : HPRF 27
Config E -]
5T5 MNums <
Payload Length : 255
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 6263.88 52.83 53.93 -1.98 35.93 34.27 14.14 35.15 @.98 -= -- Awverage
TEL : 886-3-327-0868 Page Number 1 49 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No

. FR511002J

Radiated Emissions (Fundamental)

Polarization H
Operating Function Adapter Mode
Test Distance 3m
Mode 8

Level (dBuVvim)

100
87.5
5.0
62.5]
1 FCC_UWB_HAND
50.0
37.5]
25.0
12.5]
o
6000 6200. 6400, 6600, G200, 7000
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 8
Channel : CHS
Modulation : HPRF 27
Config : 1
5T5 MNums 1
Payload Length : 255
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 6261l.88 52.31 53.93 -1.62 37.286 34.28 14.14 35.15 .98 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 50 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 9
100Le\rel (dBuVim})
87.5
5.0
62.5
4 FCC_UWB_HAND
50.0
37.5
25.0
12.5
6800 6200. 6400. G6600. 6800. 000
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode B
Channel : CHS
Modulation : HPRF 27
Config : 3
5T5 MNums 1
Payload Length E -]
RMS Power 1 Bxar
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 5441 .88 51.74 53.93 -2.19 35.93 34.76 14.48 35.22 1.82 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 510f81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J

Radiated Emissions (Fundamental)

Polarization H
Operating Function Adapter Mode 3m
Test Distance
Mode 10

100Le\rel (dBuVim})

87.5

5.0

62.5

1 FCC_UWB_HAND

50.0 ”WMf’““””w~““*~—wwmw“w,_whﬁ\xﬂﬂwﬂ—ggﬁmm—__vmyggi

37.5

25.0

12.5

o
7500 TToo. T900. 2100. 8300. 28500
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec

Project : 51lleez
Detector : Average
Mode : 1@
Channel : CH9
Modulation : BPRF 9
Config E -]
5T5 MNums <
Payload Length : 127
RMS Power 1 Exac

Sweep point(pts): 1881

Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o45.88 53.49 53.93 -g.44 35.51 35.88 15.87 37 .8e 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 52 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025

Report Template No.: BU5-FR15F Version 1.0 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 11

Level (dBuVvim)

100
87.5
5.0
62.5]
1 FCC_UWB_HAND
50.0 WL
37.5]
25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 11
Channel : CH9
Modulation : BPRF 18
Config E -]
5T5 MNums <
Payload Length : 127
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o48 .88 53.63 53.93 -2.38 35.74 36.88 16.87 36.99 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 53 0f 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samons. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
Polarization H
Operating Function Adapter Mode
Test Distance 3m

Mode 12

Level (dBuVvim)

100

87.5

5.0

62.5

FCC_UWB_HAND

so.of
37.5

e

25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 12
Channel : CH9
Modulation : BPRF 9
Config : 1
5T5 MNums 1
Payload Length : 127
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o45.88 53.83 53.93 -2.98 35.14 36.88 16.88 37.8e 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 54 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 13

Level (dBuVvim)

100
87.5
5.0
62.5]
1 FCC_UWB_HAND
50.0 L
37.5]
25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 13
Channel : CH9
Modulation : BPRF 18
Config : 1
5T5 MNums 1
Payload Length : 127
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7863.88 53.41 53.93 -8.52 35.56 36.88 15.99 36.97 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 55 0f 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samons. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
Polarization H
Operating Function Adapter Mode
Test Distance 3m

Mode 14

100Le\rel (dBuVim})

87.5

5.0

62.5

FCC_UWB_HAND

50.0_____d“___d)ﬁwwm’ffflfw’“‘"mﬁﬂhuw#uﬂh’rﬁﬁq
37.5]

B S R

25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 14
Channel : CH9
Modulation : BPRF 9
Config : 3
5T5 MNums 1
Payload Length E -]
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o45.88 52.98 53.93 -2.95 35.89 36.88 15.88 37.8e 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 56 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 15

Level (dBuV/m)

100

87.5

75.0

62.5

1 FCC_UWB_HAND

50.0 N

375

25.0

12.5

0
7500 7700. 7900. 8 8300. 8500
Frequency (MHz)
Site v B3CH22-HY
Condition : FCC_UWB_HAND 3m 91280 _82835_248729 Horizontal
: RBW:1000.288kHz VBW:3000.888kHz SWT:1.@68sec
Project : 511ea2
Detector : Average
Mode : 15
Channel : CH9
Modulation : BPRF 1@
Config : 3
5T5 Nums 1
Payload Length : @
RMZ Power v BwdC
Sweep point(pts): 1@l
Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Lewvel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv  dB/m dB dB dB cm deg
1 7363.88 53.75 53.93 -@.18 35.98 36.8@ 15.99 36.97 1.13 -- -- Average
TEL : 886-3-327-0868 Page Number : 57 0of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025

Report Template No.: BU5-FR15F Version 1.0

Report Version 101




FCC RADIO TEST RE

SPORTON LAB.

PORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 16

100Le\rel (dBuVim})

87.5

5.0

62.5

FCC_UWB_HAND

50.0__dH__'_—_v4d’#4AH/{/(/ﬂ’”"“‘“““"““”m‘*‘”*
37.5

e

25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 16
Channel : CH9
Modulation : HPRF 27
Config E -]
5T5 MNums <
Payload Length : 255
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o26.88 52.36 53.93 -1.57 34.48 36.88 16.86 36.99 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 58 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J
Radiated Emissions (Fundamental)
_ _ Polarization H
Operating Function Adapter Mode - 3
Test Distance m
Mode 17
1C|0Le‘.’el (dBuV/m)
87.5
5.0
62.5]
1 FCC_UWB_HAND
50.0
37.5]
25.0
12.5]
?gUU Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site i B3CH2Z2-HY
Condition : FCC_UWB_HAND 3m 91280_82838_248729 Horizontal
: RBW:1leee.eaakHz VBW:3208.888kHz SWT:1.888sec
Project : 51lleez
Detector : Average
Mode : 17
Channel : CH9
Modulation : HPRF 27
Config : 1
5T5 MNums 1
Payload Length : 255
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7o45.88 52.27 53.93 -1.66 34.38 35.88 15.88 37 .8e 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number : 59 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025

Report Template No.: BU5-FR15F Version 1.0

Report Version

;01




FCC RADIO TEST RE

SPORTON LAB.

PORT

Report No. : FR511002J

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 18

100Le\rel (dBuVim})

87.5

5.0

62.5

FCC_UWB_HAND

so.oj’_’/——avﬁ-~"
37.5

e e

25.0
12.5]
[}
7500 Froon, 900, 2100. 8300. 8500
Frequency (MHz)
Site : B3CH22Z2-HY
Condition : FCC_UWB_HAND 3m 91280D_e2838_248729 Horizontal
: RBW:leea.aaakHz VBW:328ee.8eekHz SWT:1.e88sec
Project : 51lleez
Detector : Average
Mode : 18
Channel : CH9
Modulation : HPRF 27
Config : 3
5T5 MNums 1
Payload Length E -]
RMS Power 1 Exac
Sweep point(pts): 1881
Limit Read Ant Cable Preamp AL APos TPos
Freq Lewvel Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dB dBuW dB/m dB dB dB cm deg
1 7Oz0.88 52.65 53.93 -1.28 34.76 36.88 1s5.87 36.99 1.13 -= -- Awverage
TEL : 886-3-327-0868 Page Number 1 60 of 81
FAX : 886-3-327-0855 Issue Date : May 06, 2025
Report Template No.: BU5-FR15F Version 1.0 Report Version 101




samonias. FCC RADIO TEST REPORT Report No. : FR511002J

3.5.7 Radiated Emissions (30MHz — 1GHz)

CH Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 6 Polarization H
Operating Function Adapter Mode Test Distance 3m
80Le\.rel (dBuVim}

30 224, 418. 612. 806. 1000
Frequency (MHz)

Site T B3CH22-HY

Conditicn : QP 3m Bilogh33@4 241217 HORIZONTAL

Project : 511862

Detector 1 Peak

Mode 1 6

Channel : CHS

Modulation : BPRF 18

Config H

5T5 Mums |

Payload Length: @

RM5 Power 1 BxBF

3@-388MHz : ponit:1881 SWT:1l.8sec

386 -188eMHz : ponit:1881 SWT:1l.8sec

Limit Read Ant  Cable Preamp Aux  Aux2  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dBu¥W/m dé  dBuv  dB/m dB dB dB dB cm deg

1 37.83 24.16 46.88 -15.84 35.81 21.17 B.@@ 32.65 B.83 B.ee -- -- Peak
2 184,52 25.53 43.58 -17.97 41.74 16.45 B.e@ 32.78 B.84 B.ee -- -- Peak
3 289.81 351.41 43.58 -12.89 485.71 15.28 B.@@ 32.62 B.84 B.ee -- -- Peak
4 335.8@ 25.85 46.88 -28.15 38.57 19.98 B.e@ 32.67 B.85 B.ee -- -- Peak
5 563.28 23.81 4e.88 -22.19 38.85 26.36 B.e@ 32.77 B.17 B.ee -- -- Peak
B 95@8.38 29.76 46.88 -16.24 29.868 31.22 B.@@ 31.34 B.28 B.ee -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.

TEL : 886-3-327-0868 Page Number : 61 of81
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

CH Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 6 Polarization \%
Operating Function Adapter Mode Test Distance 3m
80Le\.rel (dBuVim}
70.0

30 224, 418. 612. 806. 1000
Frequency (MHz)

Site 1 B3CH22-HY

Condition : QP 3m BilogB3384 241217 VERTICAL

Project : 511862

Detector : Peak

Mode : B

Channel : CHS

Modulation : BPRF 1@

Config 13

5TS5 Mums |

Payload Length: @

RM5 Power i Bxer

3@-38eMHz i ponit:l@el SWT:l.@sec

384 - 1eeeHz i ponit:l@el SWT:l.@sec

Limit Read Ant Cable Preamp Aux  Aux2  APos  TPos
Freg Lewvel Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv  dB/m dB dB dB dB cm deg

1 41.61 33.81 48.88 -56.99 46.60 19.82 B.e@ 32.64 B.@3 B, ee -- -- Peak
2 73.28 28.28 4@.88 -11.72 48.45 12.58 B.e@ 32.78 B.@3 B, ee -- -- Peak
3 287.12 28.46 43.58 -15.84 45.88 15.24 B.@@ 32.62 B.ed4 B, ee -- -- Peak
4 339.28 25.84 46.80 -208.96 37.59 28.87 B.e@ 32.67 B2.85 B, ee -- -- Peak
5 748,38 26.88 46.88 -19.92 38.52 28.11 B.e@ 32.67 B.12 B, ee -- -- Peak
6 952.48 29.77 46.88 -16.23 29.55 31.34 B.e@ 31.32 B.2e B, ee -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

CH Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 15 Polarization H
Operating Function Adapter Mode Test Distance 3m
80Le\.rel (dBuVim}
70.0
60.0

50.0

L

30.0

1 4 5
2
20.0
10.0
0
30 224, 418. 612. 806. 1000
Frequency (MHz)
Site T B3CH22-HY
Condition : QP 3m Bilogh3384 241217 HORIZONTAL
Project 1 511862
Detector : Peak
Mode : 15
Channel : CH9
Modulation : BPRF 18
Config : 3
5T5 Mums |
Payload Length: @
RM5 Power 1 BdC
3@-388MHz : ponit:1881 SWT:1l.8sec
386 -1888MHz : ponit:1881 SWT:1l.8sec
Limit Read Ant Cable Preamp Aux  Aux2  APos  TPos
Freq Level Line Margin Lewvel Factor Loss Factor Factor Factor Remark
MHz dBuV/m dBu¥W/m dé  dBuv  dB/m dB dB dB dB cm deg
1 36.21 25.1@ 46.88 -14.98 35.98 21.32 B.@@ 32.65 B.83 B.ee -- -- Peak
2 72.93 28.92 46.88 -19.83 41.88 12.51 B.e@ 32.78 B.83 B.ee -- -- Peak
3 218.83 31.45 43.58 -12.85 48.79 15.24 B.e@ 32.62 B.84 B.ee -- -- Peak
4 335.7@ 25.95 4p.80 -20.85 38.84 19.93 B.g@ 32.67 B.85 B. e -- -- Peak
5 639.58 24.68 45.80 -21.32 38.80 26.59 B.g@ 32.79 B.88 B. e -- -- Peak
B 951.8@ 3S@.8c 45.80 -15.94 29,93 31.26 B.g@ 31.33 B.28 B. e -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CH Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 15 Polarization \%
Operating Function Adapter Mode Test Distance 3m
80Le\.rel (dBuVim}
70.0
60.0

(=)

2 3
30.0 = 3 i _
20.0
10.0
0
30 224, 418. 612. 806. 1000
Frequency (MHz)
Site 1 B3CH22-HY
Condition : QP 3m Bilog633@4 241217 VERTICAL
Project 1 511862
Detector : Peak
Mode : 15
Channel : CHo
Modulation : BPRF 1@
Config : 3
5T5 Nums 1
Paylocad Length: 8
RMZ Power 1 BwlC
3@8-388MHz : ponit:1881 SWT:1l.@8sec
3@8-1e8eMHz : ponit:1881 SWT:1l.@8sec
Limit Read Ant Cable Preamp Aux  Aux2  APos  TPos
Freq Lewvel Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuV dB/m dB dB dB dB cm deg
1 35.48 33.73 4e.e8 -6.27 43.91 22.44 B.@@ 32.85 B.a83 B.ae - -- Peak
2 73.28 28.48 4e.e88 -1l.68 45.57 12.58 B.@@ 32.78 B.a83 @.ae - -- Peak
3 287.66 28.45 43.5@ -15.85 45.73 15.25 B.@@ 32.62 B.a4 @.ae - -- Peak
4 334.38 25.64 456.88 -208.36 38.36 19.89 B.2@8 32.66 B.a5 @.ae - -- Peak
5 553.48 22.78 45.88 -23.38 29.71 25.58 B.@@ 32.77 B.13 @.ae - -- Peak
6 9g@.le 3@.22 5H4.8@ -23.78 29.75 3l.58@ B.@@ 31.24 B8.21 @.ee -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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3.5.8 Radiated Emissions (960MHz — 18GHz)

CHO5 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 6 Polarization H
Operating Function Adapter Mode
The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60 Lewvel {(dBuWim)

52.5

45.0

37.5|

FCC_UWB_HAMND

22.5

15.0
7.5
o
960 4368. TITE. 11184, 14592, 18000
Frequency (MHz)
site : B3CHZZ-HY
Condition : FCC_UWB_HAND 3m 912860 @82833_248729 Horizontal
Project ¢ 511882
Detector : Average
Mode : B
Channel : CHS
Modulation : BPRF 1@
Config r 3
S5TS Nums r 4
Payload Length: @
RMS Power o BxBF
268-1eaaMHz : ponit:l1@@l SWT:1l.@sec
leeg-1le1e8MHz : ponit:le@l SWT:l.@sec
1618-199aMH=z : ponit:l1@@l SWT:1l.@8sec
1998-31leaMHz ¢ ponit:28@1 SWT:2.8sec
31ee-1es@@MHz : ponit:18881 SWT:18.8sec
18686 -18@88MHz: ponit:18881 SWT:18.8sec
Limit Read Ant  Cable Preamp Al Aux2 APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuv/m dBuv/m dB dBuwv dB/m de de de de cm deg
1 985 .24 16.87 19.93 -3.86 25.73 314 S5.46 31.18 2.22 -15.56 - -- Awverage
2 1212.89 17.18e 19.93 -2.83 26. 38 26.17 6.11 31.94 -9.54 a. e - -- Awverage
= 1712.22 26.33 31.93 -5.68 25.93 25.18 T.32 S2.18 a2 .88 a.ee - -- Average
4 2455 .88 28.86 33.93 -5.87 25.13 27 .68 B8.77 32.64 .28 a.ee - -- Awverage
5 6257.58 53.62 53.93 -2.31 48.35 34.28 14.14 35.15 .28 a.ee - -- Awverage
6 lzese.82 29.96 33.93 -3.97 23.47 42.88 24.74 45.49 -15.56 a.ee - -- Awverage

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.
Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.
Note 6: #5 is fundamental signal.
Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)
«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Aux Factor (dB) + Aux 2 Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
Example: Corrected Reading: 31.40 (dB/m) + 5.46 (dB) + 25.73 (dBuV) — 31.18 (dB) + 0.22 (dB) +
(-15.56) (dB) = 16.07 (dBuV/m)
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002J

CH Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 6 Polarization

Operating Function Adapter Mode

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Test Distance

Lewvel (dBuV/m)

60
52.5
45.0
37.5] f/f\/f FCC_UMB_HAND
4
e 7 W
22.5
bl
15.0
7.5
0
a60 4368. TT76. 11184, 14592, 18000
Frequency (MHz)
Site : B3CH22-HY
Condition : FCC_UWE_HAND 3m 91280 82833 246729 Vertical
Project : 511ee2
Detector : Awverage
Mode : 6
Channel : CHS
Modulation : BPRF 1@
Config i 3
5T5 Mums 1
Payload Length: @
RM5 Power . BxaF
958 -1e8BMHT : ponit:18@e1l SWT:l.@sec
leaa-161eMHz : ponit:18@e1l SWT:l.@sec
161e-1998MH=z : ponit:18@e1l SWT:l.@sec
1992-318aMHz : ponit:2881 SWT:2.8sec
31ee-1868a8MHz : ponit:18881 SWT:18.8sec
1ecee-1888aMHz : ponit:18881 SWT:18.8sec
Limit Read Ant Cable Preamp Al Aux2 APos TPos
Freq Lewel Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuw/m dBuwW/m dB dBuw dB/m dB dB dB dB cm deg
1 966 .68 16.11 19.93 -3.82 25.79 31.37 5.46 31.17 @.22 -15.56 - -- Awverage
2 1211.67 17 .86 19.93 -2.87 26.26 26.18 6.18 31.94 -9.54 a.aa - -- Awverage
3 199a.aa 26.21 31.93 -5.72 24.17 26.68 7.76 32.32 a.aa a.aa - -- Awverage
£ 3lea.aa 29.54 33.93 -4.39 22.92 29.6@ Q.87 32.85 a.aa a.aa - -- Awverage
5 G257 .58 52.89 53.93 -1.84 39.62 34.28 14.14 35.15 a.aa a.aa - -- Awverage
6 l1saeaa.aa 29.89 33.93 -4.84 23.48 42.88 24.74 45.49 -15.56 a.aa - -- Awverage

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:
Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

#5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

CH Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 15 Polarization

Operating Function

Adapter Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Level (dBuVim)

60
52.5
45.0
375 FCC_UME HAND
e Lm"f—h,P—,/—-fr”’“n‘“““_%nupdhh‘/_’//
22.5]
15.0
7.5
0
a60 4368. TT76. 1184. 14592, 18000
Frequency (MHz}
Site @ B3CHZZ-HY
Condition : FOC_UWB_HAND 3m 91280_82838_248729 Horizontal
Project : 511ee2
Detector : Awverage
Mode : 15
Channel : CH9
Modulation : BPRF 1@
Config r 3
STS MNums 1
Payload Length: @
RMS Power T BxaC
958 -1e8BMHT : ponit:18@e1l SWT:l.@sec
leaa-161eMHz : ponit:18@e1l SWT:l.@sec
161e-1998MH=z : ponit:18@e1l SWT:l.@sec
1998-31eeMH=z : ponit:2881 SWT:2.8sec
31ee-18688MHz : ponit:186881 SWT:18.8sec
1e6@8@-183888MHz: ponit:18881 SWT:18.8sec
Limit Read Ant  Cable Preamp Al Aux2 APos TPos
Freq Lewel Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuw/m dBuwW/m dB dBuw dB/m dB dB dB dB cm deg
1 959.12 16.21 19.93 -3.72 25 .98 31.32 5.47 31.14 2.22 -15.586 -= -- Awverage
2 1212.89 17 .24 19.93 -2.89 26 .24 28.17 B.11 31.94 -9.54 2.2 -= -- Awverage
3 1989.24 26 .29 31.93 -5.84 24.87 28.58 7.76 32.32 2. 2.2 -= -- Awverage
£ 2436.22 28 .22 33.93 -5.93 24 .38 27 .68 8.72 32.682 2. 2.2 -= -- Awverage
5 7eve.ed 53.75 53.93 -2.18 37.93 I6.88 1l6.88 356.98 e.ea e.ea -= -- Average
6 leese.a8 29.85 33.93 -4.88 23.36 42.880 24.74 45.49 -15.56 e.ea -= -- Average

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:
Note 6:
Note 7:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

#5 is fundamental signal.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp

Factor (dB) + Aux Factor (dB) = Level (dBuVv/m)

(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

CH Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 15 Polarization

Operating Function

Adapter Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Lewvel (dBuV/m)

60
52.5
- kIM
375 FCC_UMB_HAND
e f W
3
22.5
pd
15.0
7.5
0
960 4368. TTT6. 11184, 14592, 18000
Frequency (MHz)
Site @ B3CHZZ-HY
Condition : FCC_UWEB_HAND 3m 91280_82838_248729 Vertical
Project : 5l1leez
Detector 1 Awverage
Mode : 15
Channel : CH9
Modulation : BPRF 18
Config : 3
STS Mums 1
Payload Length: @
RM5 Power . BxaC
S5e-1leeeMHz : ponit:l@el SWT:l.8sec
lgee-1618MH=z : ponit:l@el SWT:l.8sec
1618-1996MH= : ponit:l@el SWT:l.8sec
1998-31eeMH=z : ponit:2881 SWT:2.8sec
31ee-18688MHz : ponit:186881 SWT:18.8sec
1e6@8@-183888MHz: ponit:18881 SWT:18.8sec
Limit Read Ant Cable Preamp Al Aux2 APos TPos
Freq Lewvel Line Margin Level Factor Loss Factor Factor Factor Remark
MHz dBuVv/m dBuV/m dB dBuv dBsm dB dB dB dB cm deg
1 967.12 16.89 19.93 -3.84 25.78 31.36 5.46 31.17 8.22 -15.56 -= -- Average
2 1212.89 16.96 19.93 -2.97 26.16 26.17 6.11 31.94 -9.54 e.ea -= -- Average
3 199a. 88 26.87 31.93 -5.86 24.83 26.68 7.76 32.32 a.aa a.aa - -- Average
£ 3lea.aa 29.51 33.93 -4.42 22.89 29.6@ Q.87 32.85 a.aa a.aa - -- Awverage
5 TFO937 .58 53 .86 53.93 -a.87 37.18 36.38 16.87 36.99 a.aa a.aa - -- Awverage
6 l1saeaa.aa 29.89 33.93 -4.84 23.48 42.88 24.74 45.49 -15.56 a.aa - -- Awverage

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:
Note 6:
Note 7:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

#5 is fundamental signal.

Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp

Factor (dB) + Aux Factor (dB) = Level (dBuVv/m)

(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

3.5.9 Radiated Emissions (1164MHz — 1240MHz)

CH Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 6 Polarization H
Operating Function Adapter Mode Test Distance 3m
ES[]Lwel (dBuVim)
47.5
35.0
22.5
10.0 UWB_GPS
1
I LT rRp L s—— e R LERLER IR R R Rt e S L [ I YRR TN SRR O
-15.0
-27.5
40
1164 1179.2 1194.4 1209.6 1224.8 1240
Frequency (MHz)
Site r B3ICH22-HY
Condition : UWB_GPS 3m 91280 _82635_248729 Horizontal
: RBUW:1.@88kHz VBW:3.@8ekHz SWT:40.880sec
Project : 511862
Detector : Peak
Mode : 6
Channel : CH5
Modulaticn : BPRF 18
Config t 3
5T5 Hums 1
Payload Length: @
RM5 Power r EwdF
Sweep point . Beeel
Limit Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuVW/m dBuV/m dé  dBuv  dB/m dB dB dB cm deg
1 1215.98 -8.44 9.93 -18.37 -8.75% 26.14 6.11 31.94 @.ae -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

CH Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 6 Polarization \
Operating Function Adapter Mode Test Distance 3m
EULeveI (dBuV/im)
47.5
35.0
22.5
10.0 UWB_GPS
1
B i e e L S TP RO NERee
-15.0
-27.5
-40
1164 1179.2 1194.4 1209.6 1224.8 1240
Frequency (MHz)
Site 1 B3CH22-HY
Condition : UWB_GPS 3m 9128D_82838_248729 Vertical
: RBW:1.@8ekHz VBW:3.880kHz SWT:48.888sec
Project 1 511ea82
Detector : Peak
Mode : B
Channel 1 CH5
Modulation : BPRF 1@
Config t 3
5T5 Nums 1
Payload Length: @
RM5 Power 1 @wdF
Sweep point 1 Beaeel
Limit Read Ant Cable Preamp Aux  APos  TPaos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dBé  dBuv  dB/m dB dB dB cm deg
1 1213.25 -8.62 9.93 -18.55 -@.96 26.17 6.11 31.54 @.ae -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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CH Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 15 Polarization H
Operating Function Adapter Mode Test Distance 3m
60 Level (dBuV/m)
47.5
35.0
22.5
10.0 UWB_GPS
1
2 D P stV o o e AP At B et et A NS S o A s ot bt Vi
-15.0
-27.5
-40
1164 1179.2 1194.4 1209.6 1224.8 1240
Frequency (MHz)
Site 1 B3CH22-HY
Condition : UWE_GPS 3m 91280 82838 248729 Horizontal
: RBW:1.@88kHz VBW:3.080kHz SWT:48.888sec
Project : 511862
Detector : Peak
Mode 1 15
Channel : CHO
Modulation : BPRF 18
Config : 3
5T5 Nums 1
Payload Length: 8
RM5 Power 1 Bxec
Sweep point 1 58081
Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Lewvel Factor  Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv  dB/m dB dB dB cm deg
1 1212.34 -8.27 9.93 -1@.286 -8.81 26.13 G.18 31.94 B.ee -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

CH Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 15 Polarization \Y
Operating Function Adapter Mode Test Distance 3m
60 Level (dBuVim)
47.5
35.0
22.5
10.0 UWB_GPS
1
[ .1 e — e “irir A5 s o et A P At A bt Ao
-15.0
-27.5
40
1164 1179.2 1194.4 1209.6 1224.8 1240
Frequency (MHz)
Site v B3CH22-HY
Condition : UWB_GPS 3m 912680_82838_248729 Vertical
: RBW:1.888kHz VBW:3.888kHz SWT:46.888sec
Project : 511882
Detecter : Peak
Mode : 15
Channel : CH9
Modulation : BPRF 18
Config : 3
5T5 Nums 1
Payload Length: @
RM5 Power v BxeC
Sweep point : geesl
Limit Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Facteor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv dB/m dB dB dB cm deg
1 1217.28 -8.58 9.93 -18.51 -@.85% 26.13 6.12 31.94 @.ee -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

3.5.10 Radiated Emissions (1559MHz — 1610MHz)

CH Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 6

Polarization

Operating Function

Adapter Mode

Test Distance

3m

60 Level (dBuV/m)

47.5

35.0

UWB_GPS

-15.0
-27.5
-40
1559 1569.2 1579.4 1580.6 1599.8 1610
Frequency (MHz)
Site 1 B3CH22-HY
Condition : UWB_GPS 3m 91280 02838 248729 Horizental
: RBW:1.@88kHz VBW:3.888kHz SWT:48.8808seC
Project : 511882
Detector : Peak
Mode : B
Channel : CHS
Modulation : BPRF 1@
Config : 3
5TS Nums |
Payload Length: @
RMS Power 1 BxBF
Sweep point 1 5188l
Limit Read Ant Cable Preamp Aux  APos  TPes
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé dBuv dB/m dB dB dB cm deg
1 1598.82 -8.18 9.93 -18.11 -@8.82 25.58 7.86 32.88 B.aa -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR511002J

CH Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 6 Polarization \Y
Operating Function Adapter Mode Test Distance 3m
EmLe!.rel (dBuV/m}
47.5
35.0
22.5
10.0 UWB_GPS
1
B e Y L T T B g T N R
-15.0
-27.5
-40
1559 1569.2 1579.4 1580.6 1599.8 1610
Frequency (MHz)
Site 1 B3CH22-HY
Condition : UWB_GPS 3m 91280 02838 248729 Vertical
: RBW:1.@88kHz VBW:3.888kHz SWT:48.8808seC
Project : 511882
Detector : Peak
Mode : B
Channel : CHS
Modulation : BPRF 1@
Config : 3
5T5 Nums 1
Payload Length: 8
RM> Power 1 BxBF
Sweep point 1 51881
Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m dé  dBuv  dB/m dB dB dB cm deg
1 1598.26 -@.83 9.93 -18.81 -8.73 25.59 7.86 32.88 B.ae - -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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CH Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 15 Polarization H
Operating Function Adapter Mode Test Distance 3m
EitJLe!.reI (dBuV/m}
47.5
35.0
22.5
10.0 UWB_GPS
1
25 PR,
-15.0
-27.5
-40
1559 1569.2 1579.4 1580.6 1599.8 1610
Frequency (MHz)
Site T B3CH22-HY
Conditicn : UWB_GPS 3m 91280 _82835_248729 Vertical
: RBW:1.888kHz VBW:3.888kHz SWT:48.888sec
Project : 511882
Detector : Peak
Mode 1 15
Channel : CH9
Modulation : BPRF 1@
Config : 3
5T5 Nums 1
Payload Length: @
RMS Power e
Sweep point 1 5188l
Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé dBuv dB/m dB dB dB cm deg
1 1581.7@ -8.56 9.93 -18.49 -1.12 25.52 7.84 32.880 B.aa -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

CH Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 15 Polarization \
Operating Function Adapter Mode Test Distance 3m
BULeveI (dBuVim)
47.5
35.0
22,5
10.0 UWB_GPS
1
'E-SWWWWWWMWWMWW
-15.0
-27.5
-40
1559 1569.2 1579.4 1589.6 1599.8 1610
Frequency (MHz)
Site r B3ICH22-HY
Condition : UWB_GPS 3m DRH18_E_LE2C@4A1BEN_248711 Vertical
: RBW:1.@88kHz VBW:3.880kHz SWT:48.888seC
Project t 401914
Detector : Peak
Mode : 15
Channel : CH9
Modulaticn : BPRF 18
Config t 3
5T5 Hums 1
Payload Length: @
RM5 Power v EwBC
Limit Read Ant Cable Preamp Aux  Aux2  APos  TPos
Freq Level Line Margin Lewvel Factor Loss Factor Factor Factor Remark
MHz dBuVW/m dBuV/m dB  dBuv  dB/m dB dB dB dB cm deg
1 1599.359 -1.81 9.93 -11.74 -1.37 24.49 7.88 32.81 @.ee @.ea -- -- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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3.5.11 Radiated Emissions (18GHz — 40GHz)

CH Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 6 Polarization H
Operating Function Adapter Mode Test Distance 0.5m
SE.QQLE"'EI (dBuV/m)
76.1
65.2
54.4
43.5
FCC_UWBE_HAND
32.6 f
21.7
10.9
0
18000 22400. 26800. 31200. 35600. 40000
Frequency (MHz)
Site T B3CH22-HY
Condition : FCC_UWB_HAND 1m BBHAS17@ 1238 241825 Horizontal
Project 1 511ea2
Detector 1 Average
Mode H
Channel 1 CHS
Modulation : BPRF 1@
Config 13
5T5 Nums |
Payload Length: @
RMS Power el

18080-26006MHz: ponit:18881 SWT:ldsec
26080-48006MHz: ponit:18881 SWT:l8sec

Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Lewvel Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé  dBuv  dB/m dB dB dB cm deg
1 34lec.@@ 38.55 33.93 -3.38 51.34 44.42 8.33 57.98 -15.56 -- -- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Aux (dB) = Level (dBuV/m)
(Note: Aux Factor = Distance extrapolation factor)
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CH Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 6 Polarization Vv
Operating Function Adapter Mode Test Distance 0.5m
SS.QQLHEI (dBuV/m)
76.1
65.2
54.4
43.5
FCC_UWBE_HAND
32.6 1
21.7
10.9
0
18000 22400. 26800. 31200. 35600. 40000
Frequency (MHz)
Site 1 B3CH22-HY
Condition : FCC_UWB_HAND 1m BBHAS917@ 1238 241825 Vertical
Project 1 511ea2
Detector : Average
Mode -
Channel : CHS
Modulation : BPRF 1@
Config t 3
STS Nums 1
Payload Length: @
RMS Power T Bwar

15080-26008MHz: ponit:18881 SWT:l8sec
26000-40006MHz: ponit:188@1 SWT:l8sec

Limit Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dé dBuv dB/m dB dB dB cm deg
1 34lec.e@ 38.61 33.93 -3.32 5l.48 44.42 8.33 57.98 -15.56 -- -- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Aux (dB) = Level (dBuV/m)
(Note: Aux Factor = Distance extrapolation factor)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

CH Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 15

Polarization

Operating Function

Adapter Mode

Test Distance

0.5m

Level (dBuVim)

86.99
76.1
65.2
54.4
43.5
FCC_UWB_HAND
32.6
21.7
10.9
0
18000 22400. 26800. 31200. 35600. 40000
Frequency (MHz)
Site v @3CH22-HY
Condition ¢ FCC_UWB_HAND 1m BBHA917@ 1236 241825 Horizontal
Project : 511ea2
Detector : Average
Mode : 15
Channel : CHY
Modulation : BPRF 1@
Config t 3
5T5 Nums i |
Payload Length: @
RM5 Power v BxBC
18060-26008MHz: ponit:18881 SWT:18sec
26800-468008MHz: ponit:18881 SWT:18sec
Limit Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m dB  dBuv  dB/m dB dB dB cm deg
1 34lee.88 38.59 33.93 -3.34 51.38 44.42 8.33 57.98 -15.56 -- -- Average

Note 1:
Note 2:
Note 3:
Note 4

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor

(dB) + Aux (dB)

= Level (dBuV/m)

(Note: Aux Factor = Distance extrapolation factor)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

CH Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 15 Polarization

Operating Function

Adapter Mode Test Distance

0.5m

Level (dBuVim)

86.99
76.1
65.2
54.4,
43.5
FCC_UWB_HAND
32.6 f
21.7
10.9
0
18000 22400. 26800. 31200. 35600. 40000
Frequency (MHz)
Site v B3CH22-HY
Condition : FCC_UWB_HAND 1m BBHA917@ 1238 241825 Vertical
Project : 511ea2
Detector : Average
Mode : 15
Channel : CH9
Modulation : BPRF 18
Config : 3
5T5 Nums 1
Payload Length: @
RM5 Power v BxeC
13@@0-260@8MHz: ponit:18@@1 SWT:18sec
26R20-40006MHz: ponit:18801 SWT:18sec
Limit Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factoer Remark
MHz dBuV/m dBuV/m dé  dBuv  dB/m dB dB dB cm deg
1 34lec.e@ 38.55 33.93 -3.38 51.34 44.42 8.33 57.98 -15.56 -- -- Average
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.
Note 5:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp Factor
(dB) + Aux (dB) = Level (dBuV/m)
(Note: Aux Factor = Distance extrapolation factor)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002J

4 Test Equipment and Calibration Data

. . Calibration
Instrument Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Mar. 22, 2025~ Radiation
Loop Antenna HFH2-Z22 100488 9kHz~30MHz | Aug. 29, 2024 Aug. 28, 2025
Schwarz Mar. 28, 2025 (03CH22-HY)
) TESEQ & CBL 6111D & Mar. 22, 2025~ Radiation
Bilog Antenna 63304 & 002 | 30MHz~1GHz | Dec. 17, 2024 Dec. 16, 2025
WOKEN 00802N1D-06 Mar. 28, 2025 (03CH22-HY)
. Mar. 22, 2025~ Radiation
Amplifier SONOMA 310N 421581 N/A Jul. 11, 2024 Jul. 10, 2025
Mar. 28, 2025 (03CH22-HY)
Double Ridged L
. SCHWARZBE Mar. 22, 2025~ Radiation
Guide Horn BBHA 9120 D | 9120D-02038 | 1GHz~18GHz | Jul. 29, 2024 Jul. 28, 2025
CK Mar. 28, 2025 (03CH22-HY)
Antenna
SHF-EHF Horn | SCHWARZBE Mar. 22, 2025~ Radiation
BBHA 9170 1230 18GHz-40GHz | Oct. 25, 2024 Oct. 24, 2025
Antenna CK Mar. 28, 2025 (03CH22-HY)
i Mar. 22, 2025~ Radiation
Amplifier EMEC EMO01G18GA 060877 N/A Sep. 27, 2024 Sep. 26, 2025
Mar. 28, 2025 (03CH22-HY)
" Mar. 22, 2025~ Radiation
Preamplifier EMEC EM18G40G 060871 18-40GHz Aug. 23, 2024 Aug. 22, 2025
Mar. 28, 2025 (03CH22-HY)
) ) Mar. 22, 2025~ Radiation
Signal Analyzer Keysight N9010B MY62170278 | 10Hz~44GHz | Sep. 24, 2024 Sep. 23, 2025
Mar. 28, 2025 (03CH22-HY)
Mar. 22, 2025~ Radiation
Hygrometer TECPEL DTM-303A TP201998 N/A Oct. 24, 2024 Oct. 23, 2025
Mar. 28, 2025 (03CH22-HY)
Control Turn Mar. 22, 2025~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Mar. 28, 2025 (03CH22-HY)
) Mar. 22, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Mar. 28, 2025 (03CH22-HY)
) Mar. 22, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Mar. 28, 2025 (03CH22-HY)
) E3 Mar. 22, 2025~ Radiation
Software Audix RK-002347 N/A N/A N/A
6.09824 2019122 Mar. 28, 2025 (03CH22-HY)
HUBER + Mar. 22, 2025~ Radiation
RF Cable SUCOFLEX 102 803951/2 9kHz~30MHz | Mar. 05, 2025 Mar. 04, 2026
SUHNER Mar. 28, 2025 (03CH22-HY)
HUBER + 804390/2,8046 Mar. 22, 2025~ Radiation
RF Cable SUCOFLEX 102 N/A Oct. 23, 2024 Oct. 22, 2025
SUHNER 11/2,804615/2 Mar. 28, 2025 (03CH22-HY)
Spectrum Rohde & Mar. 22, 2025~ Radiation
FSw43 101456 RBW 50MHz | Feb. 20, 2025 Feb. 19, 2026
Analyzer Schwarz Mar. 28, 2025 (03CH22-HY)
AC Power Conduction
ACPOWER AFC-11003G F317040033 N/A N/A Mar. 29, 2025 N/A
Source (CO07-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Mar. 29, 2025 N/A
Schwarz (CO07-HY)
e SCHWARZBE 9561-F Conduction
Pulse Limiter VTSD 9561-F N 9kHz-200MHz | Oct. 23, 2024 | Mar. 29, 2025 | Oct. 22, 2025
CK NO00373 (CO07-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 9kHz~30MHz | Mar. 03, 2025 | Mar. 29, 2025 |Mar. 02, 2026
SUHNER (CO07-HY)
Two-Line Conduction
TESEQ NNB 51 45051 N/A Mar. 24, 2025 | Mar. 29, 2025 |Mar. 23, 2026
V-Network (CO07-HY)
EMI Test Rohde & Conduction
) ESR3 102317 9kHz~3.6GHz | Sep. 23, 2024 | Mar. 29, 2025 |Sep. 22, 2025
Receiver Schwarz (CO07-HY)
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Appendix A. AC Conducted Emission Test Results
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CO07-HY

EUT Information

Report No. : FR511002J
2025/3/29

Report NO : 511002
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
£ s5p4 T . __.._..Q.‘_‘CfﬁffB:A\.f_?_k!.rl‘..'_t..é%T.M.?L.'.D.E.Q”S
% ] ’ RS 4 S S -SSR SO SN H
= 40 »
LK *
4 ¢ V'S
30T
PN 4
201
10T
0 } } ——+—+— } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152160 21.77 55.88 34.11 | L1 FLO 20.0
0.152160 39.33 65.88 26.55 | L1 FLO 20.0
0.168000 19.98 55.06 35.08 | L1 FLO 20.0
0.168000 37.52 65.06 27.54 | L1 FLO 20.0
0.176910 29.91 54.63 2472 | L1 FLO 20.0
0.176910 45.01 64.63 19.62 | L1 FLO 20.0
0.192750 17.35 53.92 36.57 | L1 FLO 20.0
0.192750 33.29 63.92 30.63 | L1 FLO 20.0
0.221730 24.98 52.75 27.77 | L1 FLO 20.0
0.221730 36.58 62.75 26.17 | L1 FLO 20.0
0.406860 31.63 47.71 16.08 | L1 FLO 20.0
0.406860 36.62 57.71 21.09 | L1 FLO 20.0
0.628440 20.40 46.00 25.60 | L1 FLO 20.0
0.628440 41.04 56.00 14.96 | L1 FLO 20.0
0.661650 25.26 46.00 20.74 | L1 FLO 20.0
0.661650 40.99 56.00 15.01 | L1 FLO 20.0
0.678750 26.10 46.00 19.90 | L1 FLO 20.0
0.678750 40.43 56.00 15.57 | L1 FLO 20.0
1.362750 20.21 46.00 25.79 | L1 FLO 20.0
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CO07-HY
1.362750 33.46 56.00 2254 | L1 FLO 20.0
13.462890 26.64 50.00 23.36 | L1 FLO 20.5
13.462890 32.60 60.00 27.40 | L1 FLO 20.5
21.221700 19.43 50.00 30.57 | L1 FLO 20.8
21.221700 23.26 60.00 36.74 | L1 FLO 20.8
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2025/3/29

A3 of A5



CO07-HY

EUT Information

Report No. : FR511002J
2025/3/29

Report NO : 511002
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
80+
70+
N 60_\ I CISPR-QP Limit atMain Ports
>
m -
° e CISPR-Ave LimitatMain Ports
E 504+ B - : SO O A ol ol el =
[3) B US| |, S SO SO SOV SN ST H
g 1° 4
40 -’
T e 4 .
301 o® ¢
1. &
20+
10+
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 21.24 55.63 34.39 | N FLO 20.0
0.156750 38.41 65.63 27.22 | N FLO 20.0
0.176370 28.62 54.66 26.04 | N FLO 20.0
0.176370 44.93 64.66 19.73 | N FLO 20.0
0.197250 17.85 53.73 35.88 | N FLO 20.0
0.197250 31.41 63.73 3232 | N FLO 20.0
0.220560 20.78 52.80 32.02 | N FLO 20.0
0.220560 36.07 62.80 26.73 | N FLO 20.0
0.407310 31.31 47.70 16.39 | N FLO 20.0
0.407310 37.07 57.70 20.63 | N FLO 20.0
0.629250 20.35 46.00 25.65 | N FLO 20.0
0.629250 40.83 56.00 15.17 | N FLO 20.0
0.660750 20.75 46.00 25.25 | N FLO 20.0
0.660750 42.16 56.00 13.84 | N FLO 20.0
0.678750 26.27 46.00 19.73 | N FLO 20.0
0.678750 40.36 56.00 15.64 | N FLO 20.0
1.326750 16.86 46.00 29.14 | N FLO 20.0
1.326750 29.95 56.00 26.05 | N FLO 20.0
13.170840 29.89 50.00 20.11 | N FLO 20.5
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CO07-HY
13.170840 34.63 60.00 2537 | N FLO 20.5
21.752250 19.39 50.00 30.61 | N FLO 20.9
21.752250 23.20 60.00 36.80 | N FLO 20.9

—THE END——

Report No. : FR511002J
2025/3/29
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